M&D Mower and Appliance
25405 Broadway Ave., Unit 4
Oakwood Village, OH 44146
Email: Sales@M-and-D.com
Toll Free 866-914-1252
Toll Free FAX: 877-571-4602
Mon-Fri 9am-5pm
Sat 10am-2pm
online
Text 866.914.1252
M-F 9-5 EST, Std. rates apply

Read Our Reviews
clear
clear


Search for your part number here

... or scroll down the list below.

DR49-042: DR49-042 DR49042/DR49-042 BAJA MOTORSPORTS PART DR49042/DR49-042 SHAFT ROCKER ARM - SEAL VALVE STEM GROUP - N/L/A
DR49-043: DR49-043 DR49043/DR49-043 BAJA MOTORSPORTS PART DR49043/DR49-043 REPLACED BY: DR50-044 VALVE INTAKE
DR49-044: DR49-044 DR49044/DR49-044 BAJA MOTORSPORTS PART DR49044/DR49-044 VALVE EXHAUST - VALVE INTAKE - N/L/A
DR49-045: DR49-045 DR49045/DR49-045 BAJA MOTORSPORTS PART DR49045/DR49-045 SPRING VALVE OUTER - VALVE INTAKE - N/L/A
DR49-046: DR49-046 DR49046/DR49-046 BAJA MOTORSPORTS PART DR49046/DR49-046 SPRING VALVE INNER - VALVE INTAKE - N/L/A
DR49-047: DR49-047 DR49047/DR49-047 BAJA MOTORSPORTS PART DR49047/DR49-047 RETAINER VALVE SPRING - VALVE INTAKE - N/L/A
DR49-048: DR49-048 DR49048/DR49-048 BAJA MOTORSPORTS PART DR49048/DR49-048 REPLACED BY: DR70-042 > DR90-049 - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-049: DR49-049 DR49049/DR49-049 BAJA MOTORSPORTS PART DR49049/DR49-049 COTTER VALVE - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-050: DR49-050 DR49050/DR49-050 BAJA MOTORSPORTS PART DR49050/DR49-050 FRONT WHEEL BEARING - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-051: DR49-051 DR49051/DR49-051 BAJA MOTORSPORTS PART DR49051/DR49-051 COVER FRONT BRAKE - RETAINER VAVLE SPRING OUTER - N/L/A
DR49-052: DR49-052 DR49052/DR49-052 BAJA MOTORSPORTS PART DR49052/DR49-052 REPLACED BY: DR70-046 - CHAIN TIMING - N/L/A
DR49-053: DR49-053 DR49053/DR49-053 BAJA MOTORSPORTS PART DR49053/DR49-053 REPLACED BY: DR70-047 - AXLE OIL PUMP SPROCKET - N/L/A
DR49-054: DR49-054 DR49054/DR49-054 BAJA MOTORSPORTS PART DR49054/DR49-054 REPLACED BY: DR70-277 - TENSIONER TIMING CHAIN - N/L/A
DR49-055: DR49-055 DR49055/DR49-055 BAJA MOTORSPORTS PART DR49055/DR49-055 REPLACED BY: DR70-048 - ROLLER TIMING CHAIN TENSIONER - N/L/A
DR49-056: DR49-056 DR49056/DR49-056 BAJA MOTORSPORTS PART DR49056/DR49-056 REPLACED BY: DR70-049 - SPROCKET DRIVEN TIMING CHAIN - N/L/A
DR49-057: DR49-057 DR49057/DR49-057 BAJA MOTORSPORTS PART DR49057/DR49-057 REPLACED BY: DR70-050 - ROLLER TIMING CHAIN GUIDE - N/L/A
DR49-058: DR49-058 DR49058/DR49-058 BAJA MOTORSPORTS PART DR49058/DR49-058 REPLACED BY: DR90-060 - BOLT M5-0.8X12 HEX (FT) - N/L/A
DR49-059: DR49-059 DR49059/DR49-059 BAJA MOTORSPORTS PART DR49059/DR49-059 REPLACED BY: DR90-061 - WASHER M8X16X2 PLATE - N/L/A
DR49-060: DR49-060 DR49060/DR49-060 BAJA MOTORSPORTS PART DR49060/DR49-060 REPLACED BY: DR70-053 - PIN TIMING CHAIN ROLLER - N/L/A
DR49-061: DR49-061 DR49061/DR49-061 BAJA MOTORSPORTS PART DR49061/DR49-061 REPLACED BY: DR70-054 - SPROCKET OIL PUMP - N/L/A
DR49-062: DR49-062 DR49062/DR49-062 BAJA MOTORSPORTS PART DR49062/DR49-062 REPLACED BY: DR70-055 - PIVOT TIMING CHAIN TENSIONER - N/L/A
DR49-063: DR49-063 DR49063/DR49-063 BAJA MOTORSPORTS PART DR49063/DR49-063 COUNTER SHAFT TRANSMISSION ASS
DR49-066: DR49-066 DR49066/DR49-066 BAJA MOTORSPORTS PART DR49066/DR49-066 REPLACED BY: DR90-068 > DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR49-067: DR49-067 DR49067/DR49-067 BAJA MOTORSPORTS PART DR49067/DR49-067 REPLACED BY: DR90-069 - LLC-BOLT M14-1.5X12 FLANGE (P - N/L/A
DR49-068: DR49-068 DR49068/DR49-068 BAJA MOTORSPORTS PART DR49068/DR49-068 PLATE CLUTCH CAM - LLC-BOLT M14-1.5X12 FLANGE (P - N/L/A
DR49-069: DR49-069 DR49069/DR49-069 BAJA MOTORSPORTS PART DR49069/DR49-069 REPLACED BY: DR70-059 MAGNETO ASSY
DR49-070: DR49-070 DR49070/DR49-070 BAJA MOTORSPORTS PART DR49070/DR49-070 REPLACED BY: DR90-073 FLYWHEEL
DR49-074: DR49-074 DR49074/DR49-074 BAJA MOTORSPORTS PART DR49074/DR49-074 REPLACED BY: DR70-061 > DR90-078 - NUT M10-1.25X11 FLANGE SPRING - N/L/A
DR49-075: DR49-075 DR49075/DR49-075 BAJA MOTORSPORTS PART DR49075/DR49-075 AVAILABLE - NUT M10-1.25X11 FLANGE SPRING - N/L/A
DR49-076: DR49-076 DR49076/DR49-076 BAJA MOTORSPORTS PART DR49076/DR49-076 REPLACED BY: DR90-080 OIL SEAL
DR49-077: DR49-077 DR49077/DR49-077 BAJA MOTORSPORTS PART DR49077/DR49-077 REPLACED BY: DR70-064 O-RING 6.5X1.8
DR49-078: DR49-078 DR49078/DR49-078 BAJA MOTORSPORTS PART DR49078/DR49-078 REPLACED BY: DR90-082 - BOLT M6-1.0X10 FLAT (FT) - N/L/A
DR49-079: DR49-079 DR49079/DR49-079 BAJA MOTORSPORTS PART DR49079/DR49-079 REPLACED BY: 125-080 - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-080: DR49-080 DR49080/DR49-080 BAJA MOTORSPORTS PART DR49080/DR49-080 REPLACED BY: 125-080 - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-081: DR49-081 DR49081/DR49-081 BAJA MOTORSPORTS PART DR49081/DR49-081 COVER RIGHT CRANKCASE - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR49-082: DR49-082 DR49082/DR49-082 BAJA MOTORSPORTS PART DR49082/DR49-082 Gasket R crankcase cover
DR49-083: DR49-083 DR49083/DR49-083 BAJA MOTORSPORTS PART DR49083/DR49-083 REPLACED BY: DR90-095 - DIPSTICK - N/L/A
DR49-084: DR49-084 DR49084/DR49-084 BAJA MOTORSPORTS PART DR49084/DR49-084 ARM CLUTCH CASE - DIPSTICK - N/L/A
DR49-085: DR49-085 DR49085/DR49-085 BAJA MOTORSPORTS PART DR49085/DR49-085 REPLACED BY: DR90-091 - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-086: DR49-086 DR49086/DR49-086 BAJA MOTORSPORTS PART DR49086/DR49-086 HOLDER CLUTCH CASE ARM - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-088: DR49-088 DR49088/DR49-088 BAJA MOTORSPORTS PART DR49088/DR49-088 Bolt adjusting clutch - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-089: DR49-089 DR49089/DR49-089 BAJA MOTORSPORTS PART DR49089/DR49-089 Clamper high tension wire - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-090: DR49-090 DR49090/DR49-090 BAJA MOTORSPORTS PART DR49090/DR49-090 WASHER M8X14X2 PLATE - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-092: DR49-092 DR49092/DR49-092 BAJA MOTORSPORTS PART DR49092/DR49-092 Pin 8 12 - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR49-093: DR49-093 DR49093/DR49-093 BAJA MOTORSPORTS PART DR49093/DR49-093 SEAL 13.8X24X5 OIL
DR49-094: DR49-094 DR49094/DR49-094 BAJA MOTORSPORTS PART DR49094/DR49-094 O-ring 7.5 1.8
DR49-095: DR49-095 DR49095/DR49-095 BAJA MOTORSPORTS PART DR49095/DR49-095 O-ring 18 3
DR49-096: DR49-096 DR49096/DR49-096 BAJA MOTORSPORTS PART DR49096/DR49-096 REPLACED BY: DR70-083 - CLUTCH ASSEMBLY - N/L/A
DR49-098: DR49-098 DR49098/DR49-098 BAJA MOTORSPORTS PART DR49098/DR49-098 CLUTCH END COVER - CLUTCH ASSEMBLY - N/L/A
DR49-099: DR49-099 DR49099/DR49-099 BAJA MOTORSPORTS PART DR49099/DR49-099 GASKET CLUTCH END COVER - CLUTCH ASSEMBLY - N/L/A
DR49-100: DR49-100 DR49100/DR49-100 BAJA MOTORSPORTS PART DR49100/DR49-100 FRAME - CLUTCH ASSEMBLY - N/L/A
DR49-101: DR49-101 DR49101/DR49-101 BAJA MOTORSPORTS PART DR49101/DR49-101 Nut M8 - CLUTCH ASSEMBLY - N/L/A
DR49-103: DR49-103 DR49103/DR49-103 BAJA MOTORSPORTS PART DR49103/DR49-103 CLIP A FRONT BRAKE CABLE - CLUTCH ASSEMBLY - N/L/A
DR49-104: DR49-104 DR49104/DR49-104 BAJA MOTORSPORTS PART DR49104/DR49-104 CLIP B FRONT BRAKE CABLE - CLUTCH ASSEMBLY - N/L/A
DR49-105: DR49-105 DR49105/DR49-105 BAJA MOTORSPORTS PART DR49105/DR49-105 REPLACED BY: DR90-090 - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-106: DR49-106 DR49106/DR49-106 BAJA MOTORSPORTS PART DR49106/DR49-106 SWING ARM - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-107: DR49-107 DR49107/DR49-107 BAJA MOTORSPORTS PART DR49107/DR49-107 SHAFT REAR SWING ARM - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-108: DR49-108 DR49108/DR49-108 BAJA MOTORSPORTS PART DR49108/DR49-108 ADJUSTER CHAIN - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-109: DR49-109 DR49109/DR49-109 BAJA MOTORSPORTS PART DR49109/DR49-109 ADJUSTER CHAIN RIGHT - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR49-110: DR49-110 DR49110/DR49-110 BAJA MOTORSPORTS PART DR49110/DR49-110 REPLACED BY: DR70-090 - BRACKET FOOTREST - N/L/A
DR49-111: DR49-111 DR49111/DR49-111 BAJA MOTORSPORTS PART DR49111/DR49-111 SHOCK ABSORBER FRONT LEFT - BRACKET FOOTREST - N/L/A
DR49-112: DR49-112 DR49112/DR49-112 BAJA MOTORSPORTS PART DR49112/DR49-112 SHOCK ABSORBER FRONT RIGHT - BRACKET FOOTREST - N/L/A
DR49-113: DR49-113 DR49113/DR49-113 BAJA MOTORSPORTS PART DR49113/DR49-113 SHOCK ABSORBER REAR - BRACKET FOOTREST - N/L/A
DR49-114: DR49-114 DR49114/DR49-114 BAJA MOTORSPORTS PART DR49114/DR49-114 ENGINE (50CC DIRT BIKE)
DR49-115: DR49-115 DR49115/DR49-115 BAJA MOTORSPORTS PART DR49115/DR49-115 REPLACED BY: DR70-118 - COVER LEFT CRANKCASE - N/L/A
DR49-116: DR49-116 DR49116/DR49-116 BAJA MOTORSPORTS PART DR49116/DR49-116 REPLACED BY: DR70-119 PIPE INTAKE
DR49-117: DR49-117 DR49117/DR49-117 BAJA MOTORSPORTS PART DR49117/DR49-117 REPLACED BY: WD90S-193 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-118: DR49-118 DR49118/DR49-118 BAJA MOTORSPORTS PART DR49118/DR49-118 REPLACED BY: DR70-121 GASKET INTAKE PIPE
DR49-119: DR49-119 DR49119/DR49-119 BAJA MOTORSPORTS PART DR49119/DR49-119 REPLACED BY: DR70-122 FILTER AIR
DR49-120: DR49-120 DR49120/DR49-120 BAJA MOTORSPORTS PART DR49120/DR49-120 REPLACED BY: DR70-123 - CARBURETOR - N/L/A
DR49-121: DR49-121 DR49121/DR49-121 BAJA MOTORSPORTS PART DR49121/DR49-121 REPLACED BY: DR70-124 MUFFLER ASSEMBLY
DR49-122: DR49-122 DR49122/DR49-122 BAJA MOTORSPORTS PART DR49122/DR49-122 REPLACED BY: DR70-126 PEDAL KICKSTARTER
DR49-123: DR49-123 DR49123/DR49-123 BAJA MOTORSPORTS PART DR49123/DR49-123 REPLACED BY: DR70-330 > DR90-205 - GEARSHIFT ASSEMBLY - N/L/A
DR49-124: DR49-124 DR49124/DR49-124 BAJA MOTORSPORTS PART DR49124/DR49-124 REPLACED BY: DR70-127 - GRIP LEFT - N/L/A
DR49-125: DR49-125 DR49125/DR49-125 BAJA MOTORSPORTS PART DR49125/DR49-125 REPLACED BY: DR70-128 > MB200-100 > DB30R-126 RIGHT GRIP
DR49-126: DR49-126 DR49126/DR49-126 BAJA MOTORSPORTS PART DR49126/DR49-126 WIRING HARNESS MAIN
DR49-127: DR49-127 DR49127/DR49-127 BAJA MOTORSPORTS PART DR49127/DR49-127 REPLACED BY: DR70-130 > DR90-342 - COIL IGNITION - N/L/A
DR49-128: DR49-128 DR49128/DR49-128 BAJA MOTORSPORTS PART DR49128/DR49-128 REPLACED BY: DR70-131 CDI
DR49-129: DR49-129 DR49129/DR49-129 BAJA MOTORSPORTS PART DR49129/DR49-129 REPLACED BY: DR70-132 > DR50-419 > DR90-460 > DB30R-127 THROTTLE HOUSING
DR49-130: DR49-130 DR49130/DR49-130 BAJA MOTORSPORTS PART DR49130/DR49-130 REPLACED BY: DR70-133 SWITCH ASSEMBLY ON AND OFF
DR49-131: DR49-131 DR49131/DR49-131 BAJA MOTORSPORTS PART DR49131/DR49-131 REPLACED BY: DR70-134 LEVER RIGHT BRAKE
DR49-132: DR49-132 DR49132/DR49-132 BAJA MOTORSPORTS PART DR49132/DR49-132 CHAIN 428 / 45 LINKS - LEVER RIGHT BRAKE - N/L/A
DR49-133: DR49-133 DR49133/DR49-133 BAJA MOTORSPORTS PART DR49133/DR49-133 REPLACED BY: DR70-136 HANDLEBAR
DR49-134: DR49-134 DR49134/DR49-134 BAJA MOTORSPORTS PART DR49134/DR49-134 FENDER FRONT - HANDLEBAR - N/L/A
DR49-135: DR49-135 DR49135/DR49-135 BAJA MOTORSPORTS PART DR49135/DR49-135 COVER LEFT FUEL TANK - HANDLEBAR - N/L/A
DR49-136: DR49-136 DR49136/DR49-136 BAJA MOTORSPORTS PART DR49136/DR49-136 COVER RIGHT FUEL TANK - HANDLEBAR - N/L/A
DR49-137: DR49-137 DR49137/DR49-137 BAJA MOTORSPORTS PART DR49137/DR49-137 COVER LEFT SIDE - HANDLEBAR - N/L/A
DR49-138: DR49-138 DR49138/DR49-138 BAJA MOTORSPORTS PART DR49138/DR49-138 COVER RIGHT SIDE - HANDLEBAR - N/L/A
DR49-139: DR49-139 DR49139/DR49-139 BAJA MOTORSPORTS PART DR49139/DR49-139 FENDER REAR - HANDLEBAR - N/L/A
DR49-140: DR49-140 DR49140/DR49-140 BAJA MOTORSPORTS PART DR49140/DR49-140 GUARD CHAIN PROTECTOR - HANDLEBAR - N/L/A
DR49-141: DR49-141 DR49141/DR49-141 BAJA MOTORSPORTS PART DR49141/DR49-141 REPLACED BY: DR70-226 > DR90-148 - STUD BOLT M6-1.0X195 - N/L/A
DR49-142: DR49-142 DR49142/DR49-142 BAJA MOTORSPORTS PART DR49142/DR49-142 NUMBER PLATE - STUD BOLT M6-1.0X195 - N/L/A
DR49-143: DR49-143 DR49143/DR49-143 BAJA MOTORSPORTS PART DR49143/DR49-143 NUT M6-1.0X17 CAP - STUD BOLT M6-1.0X195 - N/L/A
DR49-144: DR49-144 DR49144/DR49-144 BAJA MOTORSPORTS PART DR49144/DR49-144 CABLE FRONT BRAKE - STUD BOLT M6-1.0X195 - N/L/A
DR49-145: DR49-145 DR49145/DR49-145 BAJA MOTORSPORTS PART DR49145/DR49-145 REPLACED BY: DR70-146 - CABLE THROTTLE - N/L/A
DR49-146: DR49-146 DR49146/DR49-146 BAJA MOTORSPORTS PART DR49146/DR49-146 REPLACED BY: DR70-147 - TANK FUEL - N/L/A
DR49-147: DR49-147 DR49147/DR49-147 BAJA MOTORSPORTS PART DR49147/DR49-147 REPLACED BY: DR70-148 - CAP FUEL TANK - N/L/A
DR49-149: DR49-149 DR49149/DR49-149 BAJA MOTORSPORTS PART DR49149/DR49-149 TAIL PIPE PLUG A - CAP FUEL TANK - N/L/A
DR49-150: DR49-150 DR49150/DR49-150 BAJA MOTORSPORTS PART DR49150/DR49-150 TAIL PIPE PLUG B - CAP FUEL TANK - N/L/A
DR49-151: DR49-151 DR49151/DR49-151 BAJA MOTORSPORTS PART DR49151/DR49-151 REPLACED BY: DR70-152 - WASHER M9X24X13 RUBBER - N/L/A
DR49-152: DR49-152 DR49152/DR49-152 BAJA MOTORSPORTS PART DR49152/DR49-152 REPLACED BY: DR70-152 - WASHER M9X24X13 RUBBER - N/L/A
DR49-153: DR49-153 DR49153/DR49-153 BAJA MOTORSPORTS PART DR49153/DR49-153 COVER CHAIN PROTECTOR - WASHER M9X24X13 RUBBER - N/L/A
DR49-154: DR49-154 DR49154/DR49-154 BAJA MOTORSPORTS PART DR49154/DR49-154 SEAT - WASHER M9X24X13 RUBBER - N/L/A
DR49-158: DR49-158 DR49158/DR49-158 BAJA MOTORSPORTS PART DR49158/DR49-158 AXLE FRONT - WASHER M9X24X13 RUBBER - N/L/A
DR49-160: DR49-160 DR49160/DR49-160 BAJA MOTORSPORTS PART DR49160/DR49-160 AXLE REAR - WASHER M9X24X13 RUBBER - N/L/A
DR49-163: DR49-163 DR49163/DR49-163 BAJA MOTORSPORTS PART DR49163/DR49-163 ADJUSTING NUT COMP - WASHER M9X24X13 RUBBER - N/L/A
DR49-164: DR49-164 DR49164/DR49-164 BAJA MOTORSPORTS PART DR49164/DR49-164 STEERING STEM ASSEMBLY - WASHER M9X24X13 RUBBER - N/L/A
DR49-165: DR49-165 DR49165/DR49-165 BAJA MOTORSPORTS PART DR49165/DR49-165 NUT M8 - WASHER M9X24X13 RUBBER - N/L/A
DR49-167: DR49-167 DR49167/DR49-167 BAJA MOTORSPORTS PART DR49167/DR49-167 RUBBER GASKET REAR WHEEL - WASHER M9X24X13 RUBBER - N/L/A
DR49-168: DR49-168 DR49168/DR49-168 BAJA MOTORSPORTS PART DR49168/DR49-168 TIRE FRONT & REAR 2.5-10 - WASHER M9X24X13 RUBBER - N/L/A
DR49-169: DR49-169 DR49169/DR49-169 BAJA MOTORSPORTS PART DR49169/DR49-169 RIM FRONT WHEEL (1.4X10) - WASHER M9X24X13 RUBBER - N/L/A
DR49-170: DR49-170 DR49170/DR49-170 BAJA MOTORSPORTS PART DR49170/DR49-170 RIM REAR WHEEL 1.40 X 10 - WASHER M9X24X13 RUBBER - N/L/A
DR49-171: DR49-171 DR49171/DR49-171 BAJA MOTORSPORTS PART DR49171/DR49-171 SPROCKET REAR WHEEL - WASHER M9X24X13 RUBBER - N/L/A
DR49-172: DR49-172 DR49172/DR49-172 BAJA MOTORSPORTS PART DR49172/DR49-172 REPLACED BY: DR70-125 - PEDAL GEARSHIFT - N/L/A
DR49-173: DR49-173 DR49173/DR49-173 BAJA MOTORSPORTS PART DR49173/DR49-173 SPRING GEARSHIFT DRUM STOPPER - PEDAL GEARSHIFT - N/L/A
DR49-174: DR49-174 DR49174/DR49-174 BAJA MOTORSPORTS PART DR49174/DR49-174 REPLACED BY: DR70-175 - ROD REAR BRAKE 1.4X12 RIM WITH - N/L/A
DR49-175: DR49-175 DR49175/DR49-175 BAJA MOTORSPORTS PART DR49175/DR49-175 REPLACED BY: DR70-295 - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-176: DR49-176 DR49176/DR49-176 BAJA MOTORSPORTS PART DR49176/DR49-176 RUBBER - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-177: DR49-177 DR49177/DR49-177 BAJA MOTORSPORTS PART DR49177/DR49-177 RUBBER ECLIPES - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR49-183: DR49-183 DR49183/DR49-183 BAJA MOTORSPORTS PART DR49183/DR49-183 REPLACED BY: DR70-313 - SPROCKET DRIVE - N/L/A
DR49-184: DR49-184 DR49184/DR49-184 BAJA MOTORSPORTS PART DR49184/DR49-184 REPLACED BY: DR70-314 - PLATE FIX DRIVE SPROCKET - N/L/A
DR49-185: DR49-185 DR49185/DR49-185 BAJA MOTORSPORTS PART DR49185/DR49-185 REPLACED BY: DR70-311 - MAIN SHAFT TRANSMISSION - N/L/A
DR49-186: DR49-186 DR49186/DR49-186 BAJA MOTORSPORTS PART DR49186/DR49-186 REPLACED BY: DR70-312 - COUNTER SHAFT TRANSMISSION - N/L/A
DR49-191: DR49-191 DR49191/DR49-191 BAJA MOTORSPORTS PART DR49191/DR49-191 REPLACED BY: DR70-316 SEAL OIL COUNTER SHAFT
DR49-192: DR49-192 DR49192/DR49-192 BAJA MOTORSPORTS PART DR49192/DR49-192 REPLACED BY: 165-055 - BOLT M6-1.0X10 HEX (FT) - N/L/A
DR49-193: DR49-193 DR49193/DR49-193 BAJA MOTORSPORTS PART DR49193/DR49-193 REPLACED BY: DR70-318 > BA150-217 BRG BALL RADIAL 6203
DR49-194: DR49-194 DR49194/DR49-194 BAJA MOTORSPORTS PART DR49194/DR49-194 REPLACED BY: DR70-319 - BEARING 13.5 NEEDLE - N/L/A
DR49-198: DR49-198 DR49198/DR49-198 BAJA MOTORSPORTS PART DR49198/DR49-198 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-200: DR49-200 DR49200/DR49-200 BAJA MOTORSPORTS PART DR49200/DR49-200 UPPER BRACKET HANDLEBAR - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-201: DR49-201 DR49201/DR49-201 BAJA MOTORSPORTS PART DR49201/DR49-201 REPLACED BY: DR70-364 > 125-289 - WASHER M22X36X1 PLATE - N/L/A
DR49-202: DR49-202 DR49202/DR49-202 BAJA MOTORSPORTS PART DR49202/DR49-202 STOPPER GEARSHIFT DRUM - WASHER M22X36X1 PLATE - N/L/A
DR49-203: DR49-203 DR49203/DR49-203 BAJA MOTORSPORTS PART DR49203/DR49-203 REPLACED BY: DR70-321 - MAIN SHAFT TRANSMISSION ASSEMB - N/L/A
DR49-205: DR49-205 DR49205/DR49-205 BAJA MOTORSPORTS PART DR49205/DR49-205 LOWER BRAKCET HANDLEBAR - MAIN SHAFT TRANSMISSION ASSEMB - N/L/A
DR49-206: DR49-206 DR49206/DR49-206 BAJA MOTORSPORTS PART DR49206/DR49-206 REPLACED BY: DR70-285 - PLATE UPPER CONNECTING - N/L/A
DR49-207: DR49-207 DR49207/DR49-207 BAJA MOTORSPORTS PART DR49207/DR49-207 Bolt M8 35 - PLATE UPPER CONNECTING - N/L/A
DR49-210: DR49-210 DR49210/DR49-210 BAJA MOTORSPORTS PART DR49210/DR49-210 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-211: DR49-211 DR49211/DR49-211 BAJA MOTORSPORTS PART DR49211/DR49-211 PLUG RUBBER GEARSHIFT DRUM ASS - WASHER M6X12X2 PLATE - N/L/A
DR49-213: DR49-213 DR49213/DR49-213 BAJA MOTORSPORTS PART DR49213/DR49-213 REPLACED BY: 125-353 - BOLT M6-1.0X16 FLANGE (FT) - N/L/A
DR49-214: DR49-214 DR49214/DR49-214 BAJA MOTORSPORTS PART DR49214/DR49-214 REPLACED BY: 165-166 - BOLT M6-1.0X12 FLANGE (FT) - N/L/A
DR49-215: DR49-215 DR49215/DR49-215 BAJA MOTORSPORTS PART DR49215/DR49-215 REPLACED BY: DR90-187 - GEARSHIFT DRUM ASSY - N/L/A
DR49-216: DR49-216 DR49216/DR49-216 BAJA MOTORSPORTS PART DR49216/DR49-216 SHAFT GEARSHIFT - GEARSHIFT DRUM ASSY - N/L/A
DR49-219: DR49-219 DR49219/DR49-219 BAJA MOTORSPORTS PART DR49219/DR49-219 REPLACED BY: DR90-522 - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR49-221: DR49-221 DR49221/DR49-221 BAJA MOTORSPORTS PART DR49221/DR49-221 RETAINER RATCHET SPRING - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR49-222: DR49-222 DR49222/DR49-222 BAJA MOTORSPORTS PART DR49222/DR49-222 REPLACED BY: 125-318 - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-223: DR49-223 DR49223/DR49-223 BAJA MOTORSPORTS PART DR49223/DR49-223 REPLACED BY: DR90-447 - WASHER M6X10X2X SPRING - N/L/A
DR49-224: DR49-224 DR49224/DR49-224 BAJA MOTORSPORTS PART DR49224/DR49-224 RETAINER KICK STARTER SPRING - WASHER M6X10X2X SPRING - N/L/A
DR49-225: DR49-225 DR49225/DR49-225 BAJA MOTORSPORTS PART DR49225/DR49-225 BOLT HEX M6X20 - WASHER M6X10X2X SPRING - N/L/A
DR49-230: DR49-230 DR49230/DR49-230 BAJA MOTORSPORTS PART DR49230/DR49-230 THRUST WASHER - WASHER M6X10X2X SPRING - N/L/A
DR49-263: DR49-263 DR49263/DR49-263 BAJA MOTORSPORTS PART DR49263/DR49-263 GEAR PRIMARY DRIVEN - WASHER M6X10X2X SPRING - N/L/A
DR49-264: DR49-264 DR49264/DR49-264 BAJA MOTORSPORTS PART DR49264/DR49-264 REPLACED BY: DR90-252 - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-267: DR49-267 DR49267/DR49-267 BAJA MOTORSPORTS PART DR49267/DR49-267 NUT M8 - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-268: DR49-268 DR49268/DR49-268 BAJA MOTORSPORTS PART DR49268/DR49-268 BOLT M8*115R - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-269: DR49-269 DR49269/DR49-269 BAJA MOTORSPORTS PART DR49269/DR49-269 RUBBER DAMPENING - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-275: DR49-275 DR49275/DR49-275 BAJA MOTORSPORTS PART DR49275/DR49-275 PIN REAR SHOCK ABSORBER CONNEC - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR49-276: DR49-276 DR49276/DR49-276 BAJA MOTORSPORTS PART DR49276/DR49-276 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-278: DR49-278 DR49278/DR49-278 BAJA MOTORSPORTS PART DR49278/DR49-278 WASHER - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-279: DR49-279 DR49279/DR49-279 BAJA MOTORSPORTS PART DR49279/DR49-279 BOLT - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-280: DR49-280 DR49280/DR49-280 BAJA MOTORSPORTS PART DR49280/DR49-280 KEY SEMI-CIRCLE - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-281: DR49-281 DR49281/DR49-281 BAJA MOTORSPORTS PART DR49281/DR49-281 REPLACED BY: DR70-188 TUBE VENT
DR49-282: DR49-282 DR49282/DR49-282 BAJA MOTORSPORTS PART DR49282/DR49-282 REPLACED BY: DR70-206 - GASKET CRANKCASE - N/L/A
DR49-283: DR49-283 DR49283/DR49-283 BAJA MOTORSPORTS PART DR49283/DR49-283 REPLACED BY: DR70-193 PIN PISTON
DR49-284: DR49-284 DR49284/DR49-284 BAJA MOTORSPORTS PART DR49284/DR49-284 REFLECTOR YELLOW ROUND - PIN PISTON - N/L/A
DR49-286: DR49-286 DR49286/DR49-286 BAJA MOTORSPORTS PART DR49286/DR49-286 BUSH REAR WHEEL LEFT - PIN PISTON - N/L/A
DR49-287: DR49-287 DR49287/DR49-287 BAJA MOTORSPORTS PART DR49287/DR49-287 REAR WHEEL RIGHT BUSH - PIN PISTON - N/L/A
DR49-288: DR49-288 DR49288/DR49-288 BAJA MOTORSPORTS PART DR49288/DR49-288 REPLACED BY: DR90-339 - NUT M12-1.25X13 FLANGE SELF LO - N/L/A
DR49-289: DR49-289 DR49289/DR49-289 BAJA MOTORSPORTS PART DR49289/DR49-289 REPLACED BY: 165-118 - BOLT M8-1.25X30 FLANGE (FT) - N/L/A
DR49-290: DR49-290 DR49290/DR49-290 BAJA MOTORSPORTS PART DR49290/DR49-290 REPLACED BY: DR90-241 - WASHER M8X14X3 SPRING - N/L/A
DR49-291: DR49-291 DR49291/DR49-291 BAJA MOTORSPORTS PART DR49291/DR49-291 REPLACED BY: DR70-257 RINGS PISTON
DR49-293: DR49-293 DR49293/DR49-293 BAJA MOTORSPORTS PART DR49293/DR49-293 TUBE FRONT & REAR 2.5/2.75 X 1 - RINGS PISTON - N/L/A
DR49-294: DR49-294 DR49294/DR49-294 BAJA MOTORSPORTS PART DR49294/DR49-294 RIM BAND - RINGS PISTON - N/L/A
DR49-296: DR49-296 DR49296/DR49-296 BAJA MOTORSPORTS PART DR49296/DR49-296 REPLACED BY: WD90S-193 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-297: DR49-297 DR49297/DR49-297 BAJA MOTORSPORTS PART DR49297/DR49-297 BUSH FRONT WHEEL RIGHT - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-300: DR49-300 DR49300/DR49-300 BAJA MOTORSPORTS PART DR49300/DR49-300 Nut M6 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR49-301: DR49-301 DR49301/DR49-301 BAJA MOTORSPORTS PART DR49301/DR49-301 REPLACED BY: DR70-187 - FOOTREST LEFT - N/L/A
DR49-303: DR49-303 DR49303/DR49-303 BAJA MOTORSPORTS PART DR49303/DR49-303 REPLACED BY: DR70-220 GASKET EXHAUST
DR49-304: DR49-304 DR49304/DR49-304 BAJA MOTORSPORTS PART DR49304/DR49-304 REPLACED BY: DR70-374 - BOLT M8X35 - N/L/A
DR49-314: DR49-314 DR49314/DR49-314 BAJA MOTORSPORTS PART DR49314/DR49-314 REPLACED BY: DR70-248 - SLEEVE OIL PUMP SHAFT - N/L/A
DR49-318: DR49-318 DR49318/DR49-318 BAJA MOTORSPORTS PART DR49318/DR49-318 REPLACED BY: DR70-258 - PISTON - N/L/A
DR49-324: DR49-324 DR49324/DR49-324 BAJA MOTORSPORTS PART DR49324/DR49-324 BRAKE SHOES REAR WHEEL - PISTON - N/L/A
DR49-326: DR49-326 DR49326/DR49-326 BAJA MOTORSPORTS PART DR49326/DR49-326 BEARING ASSEMBLY STEERING STEM - PISTON - N/L/A
DR49-328: DR49-328 DR49328/DR49-328 BAJA MOTORSPORTS PART DR49328/DR49-328 BRAKE ASSEMBLY FRONT - PISTON - N/L/A
DR49-332: DR49-332 DR49332/DR49-332 BAJA MOTORSPORTS PART DR49332/DR49-332 STEM STEERING - PISTON - N/L/A
DR49-334: DR49-334 DR49334/DR49-334 BAJA MOTORSPORTS PART DR49334/DR49-334 NUT M10 - PISTON - N/L/A
DR49-335: DR49-335 DR49335/DR49-335 BAJA MOTORSPORTS PART DR49335/DR49-335 REPLACED BY: DR70-217 - HEAT-PROOF WASHER - N/L/A
DR49-336: DR49-336 DR49336/DR49-336 BAJA MOTORSPORTS PART DR49336/DR49-336 REPLACED BY: DR70-184 - FOOTREST RIGHT - N/L/A
DR49-337: DR49-337 DR49337/DR49-337 BAJA MOTORSPORTS PART DR49337/DR49-337 REPLACED BY: DR70-113 - FOOTREST ASSEMBLY - N/L/A
DR49-338: DR49-338 DR49338/DR49-338 BAJA MOTORSPORTS PART DR49338/DR49-338 REPLACED BY: DR70-361 - NUT M23-1.25X17 HEX CAP - N/L/A
DR49-339: DR49-339 DR49339/DR49-339 BAJA MOTORSPORTS PART DR49339/DR49-339 REPLACED BY: DR90-315 - NUT M10-1.5X10 FLANGE SELF LOC - N/L/A
DR49-340: DR49-340 DR49340/DR49-340 BAJA MOTORSPORTS PART DR49340/DR49-340 REPLACED BY: 165-231 > 165-075 - BOLT M8-1.25X25 HEX (FT) - N/L/A
DR49-341: DR49-341 DR49341/DR49-341 BAJA MOTORSPORTS PART DR49341/DR49-341 REPLACED BY: DR70-246 CRANKCASE LEFT
DR49-343: DR49-343 DR49343/DR49-343 BAJA MOTORSPORTS PART DR49343/DR49-343 SPRING OIL VENT SLEEVE - CRANKCASE LEFT - N/L/A
DR49-344: DR49-344 DR49344/DR49-344 BAJA MOTORSPORTS PART DR49344/DR49-344 BOLT M5-0.8X10 FLAT (FT) - CRANKCASE LEFT - N/L/A
DR49-346: DR49-346 DR49346/DR49-346 BAJA MOTORSPORTS PART DR49346/DR49-346 REPLACED BY: DR70-303 - CRANKCASE RIGHT - N/L/A
DR49-353: DR49-353 DR49353/DR49-353 BAJA MOTORSPORTS PART DR49353/DR49-353 CIRCLIP PRIMARY DRIVEN GEAR - CRANKCASE RIGHT - N/L/A
DR49-356: DR49-356 DR49356/DR49-356 BAJA MOTORSPORTS PART DR49356/DR49-356 PROTECTOR HANDLEBAR - CRANKCASE RIGHT - N/L/A
DR49-357: DR49-357 DR49357/DR49-357 BAJA MOTORSPORTS PART DR49357/DR49-357 BRACKET FRONT REFLECTOR - CRANKCASE RIGHT - N/L/A
DR49-360: DR49-360 DR49360/DR49-360 BAJA MOTORSPORTS PART DR49360/DR49-360 REPLACED BY: DB30S-190 - BOLT M6-1.0X15 FLANGE (FT) - N/L/A
DR49-362: DR49-362 DR49362/DR49-362 BAJA MOTORSPORTS PART DR49362/DR49-362 REPLACED BY: DR70-210 KICKSTAND
DR49-363: DR49-363 DR49363/DR49-363 BAJA MOTORSPORTS PART DR49363/DR49-363 REPLACED BY: DR70-371 - BOLT - N/L/A
DR49-364: DR49-364 DR49364/DR49-364 BAJA MOTORSPORTS PART DR49364/DR49-364 REPLACED BY: DR70-369 - BOLT - N/L/A
DR49-365: DR49-365 DR49365/DR49-365 BAJA MOTORSPORTS PART DR49365/DR49-365 REPLACED BY: 125-387 - NUT M10-1.25X7 HEX - N/L/A
DR49-366: DR49-366 DR49366/DR49-366 BAJA MOTORSPORTS PART DR49366/DR49-366 REPLACED BY: DR70-214 - SPRING KICKSTAND - N/L/A
DR49-368: DR49-368 DR49368/DR49-368 BAJA MOTORSPORTS PART DR49368/DR49-368 REPLACED BY: DR70-216 - SHIELD EXHAUST PIPE - N/L/A
DR49-370: DR49-370 DR49370/DR49-370 BAJA MOTORSPORTS PART DR49370/DR49-370 REPLACED BY: DR70-392 - DAMPER RUBBER MUFFLER - N/L/A
DR49-379: DR49-379 DR49379/DR49-379 BAJA MOTORSPORTS PART DR49379/DR49-379 REPLACED BY: DR70-304 GASKET OIL PUMP
DR49-381: DR49-381 DR49381/DR49-381 BAJA MOTORSPORTS PART DR49381/DR49-381 REPLACED BY: 125-321 > DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-382: DR49-382 DR49382/DR49-382 BAJA MOTORSPORTS PART DR49382/DR49-382 SCREW 5X10 ROUND - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-383: DR49-383 DR49383/DR49-383 BAJA MOTORSPORTS PART DR49383/DR49-383 REPLACED BY: DR90-237 - BOLT M5-0.8X10 ROUND (FT) - N/L/A
DR49-384: DR49-384 DR49384/DR49-384 BAJA MOTORSPORTS PART DR49384/DR49-384 REPLACED BY: DR70-305 - CLAMP VENT TUBE - N/L/A
DR49-386: DR49-386 DR49386/DR49-386 BAJA MOTORSPORTS PART DR49386/DR49-386 REPLACED BY: DR70-400 CLIP PIPE
DR49-387: DR49-387 DR49387/DR49-387 BAJA MOTORSPORTS PART DR49387/DR49-387 REPLACED BY: 165-067 - BOLT M8-1.25X25 FLANGE (F - N/L/A
DR49-388: DR49-388 DR49388/DR49-388 BAJA MOTORSPORTS PART DR49388/DR49-388 REPLACED BY: DR70-230 - VALVE FUEL - N/L/A
DR49-389: DR49-389 DR49389/DR49-389 BAJA MOTORSPORTS PART DR49389/DR49-389 REPLACED BY: 165-048 - WASHER M8X24X2 PLATE - N/L/A
DR49-390: DR49-390 DR49390/DR49-390 BAJA MOTORSPORTS PART DR49390/DR49-390 REPLACED BY: DR70-173 - PEDAL BRAKE 1.4X12 RIM WITH 5. - N/L/A
DR49-391: DR49-391 DR49391/DR49-391 BAJA MOTORSPORTS PART DR49391/DR49-391 REPLACED BY: DR70-174 - SPRING BRAKE PEDAL - N/L/A
DR49-392: DR49-392 DR49392/DR49-392 BAJA MOTORSPORTS PART DR49392/DR49-392 TUBE FUEL
DR49-393: DR49-393 DR49393/DR49-393 BAJA MOTORSPORTS PART DR49393/DR49-393 CLIP FUEL TUBE - SPRING BRAKE PEDAL - N/L/A
DR49-395: DR49-395 DR49395/DR49-395 BAJA MOTORSPORTS PART DR49395/DR49-395 REPLACED BY: DR70-181 - PUMP OIL - N/L/A
DR49-396: DR49-396 DR49396/DR49-396 BAJA MOTORSPORTS PART DR49396/DR49-396 REPLACED BY: DR70-331 - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR49-397: DR49-397 DR49397/DR49-397 BAJA MOTORSPORTS PART DR49397/DR49-397 REPLACED BY: DR90-324 - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR49-399: DR49-399 DR49399/DR49-399 BAJA MOTORSPORTS PART DR49399/DR49-399 DISC WASHER - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR49-400: DR49-400 DR49400/DR49-400 BAJA MOTORSPORTS PART DR49400/DR49-400 REPLACED BY: DR70-388 - CLAMP AIR FILTER - N/L/A
DR49-401: DR49-401 DR49401/DR49-401 BAJA MOTORSPORTS PART DR49401/DR49-401 REPLACED BY: DR90-284 - PIN M2X20 COTTER - N/L/A
DR49-402: DR49-402 DR49402/DR49-402 BAJA MOTORSPORTS PART DR49402/DR49-402 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR49-403: DR49-403 DR49403/DR49-403 BAJA MOTORSPORTS PART DR49403/DR49-403 REPLACED BY: DR70-343 > 125-033 - PIN M3X31 COTTER - N/L/A
DR49-404: DR49-404 DR49404/DR49-404 BAJA MOTORSPORTS PART DR49404/DR49-404 REPLACED BY: DR70-344 - WASHER - N/L/A
DR49-408: DR49-408 DR49408/DR49-408 BAJA MOTORSPORTS PART DR49408/DR49-408 BRAKE SHOES FRONT WHEEL - WASHER - N/L/A
DR49-409: DR49-409 DR49409/DR49-409 BAJA MOTORSPORTS PART DR49409/DR49-409 BRAKE ASSEMBLY REAR - WASHER - N/L/A
DR49-411: DR49-411 DR49411/DR49-411 BAJA MOTORSPORTS PART DR49411/DR49-411 GEAR PRIMARY DRIVE - WASHER - N/L/A
DR49-415: DR49-415 DR49415/DR49-415 BAJA MOTORSPORTS PART DR49415/DR49-415 REPLACED BY: DR70-247 - SLEEVE OIL PUMP SHAFT - N/L/A
DR49-416: DR49-416 DR49416/DR49-416 BAJA MOTORSPORTS PART DR49416/DR49-416 REPLACED BY: DR90-149 - STUD BOLT M6-1.0X188 - N/L/A
DR49-417: DR49-417 DR49417/DR49-417 BAJA MOTORSPORTS PART DR49417/DR49-417 REPLACED BY: DR70-306 - WASHER - N/L/A
DR49-418: DR49-418 DR49418/DR49-418 BAJA MOTORSPORTS PART DR49418/DR49-418 REPLACED BY: DR70-250 - PIN 10x14 DOWEL - N/L/A
DR49-419: DR49-419 DR49419/DR49-419 BAJA MOTORSPORTS PART DR49419/DR49-419 REPLACED BY: DR70-251 SEAL 11.6X24X10 OIL
DR49-420: DR49-420 DR49420/DR49-420 BAJA MOTORSPORTS PART DR49420/DR49-420 REPLACED BY: 125-083 - BOLT M12-1.5X15 FLANGE (FT) - N/L/A
DR49-421: DR49-421 DR49421/DR49-421 BAJA MOTORSPORTS PART DR49421/DR49-421 REPLACED BY: 125-299 - BOLT M6-1.0X15 ROUND (FT) - N/L/A
DR49-423: DR49-423 DR49423/DR49-423 BAJA MOTORSPORTS PART DR49423/DR49-423 BOLT M6X50 - BOLT M6-1.0X15 ROUND (FT) - N/L/A
DR49-424: DR49-424 DR49424/DR49-424 BAJA MOTORSPORTS PART DR49424/DR49-424 REPLACED BY: DR90-159 - BOLT M6-1.0X60 FLANGE (PT) - N/L/A
DR49-425: DR49-425 DR49425/DR49-425 BAJA MOTORSPORTS PART DR49425/DR49-425 Oil seal 11.6 24 10
DR49-426: DR49-426 DR49426/DR49-426 BAJA MOTORSPORTS PART DR49426/DR49-426 REPLACED BY: DR70-308 CRANKSHAFT
DR49-427: DR49-427 DR49427/DR49-427 BAJA MOTORSPORTS PART DR49427/DR49-427 REPLACED BY: DR70-309 CLIP PISTON PIN
DR49-450: DR49-450 DR49450/DR49-450 BAJA MOTORSPORTS PART DR49450/DR49-450 REPLACED BY: 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR49-451: DR49-451 DR49451/DR49-451 BAJA MOTORSPORTS PART DR49451/DR49-451 REPLACED BY: DR90-216 > MB200-224 BOLT M6W10 HEX FLANGE
DR49-453: DR49-453 DR49453/DR49-453 BAJA MOTORSPORTS PART DR49453/DR49-453 Stand Front cover - BOLT M6W10 HEX FLANGE - N/L/A
DR49-454: DR49-454 DR49454/DR49-454 BAJA MOTORSPORTS PART DR49454/DR49-454 REPLACED BY: 125-318 - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-455: DR49-455 DR49455/DR49-455 BAJA MOTORSPORTS PART DR49455/DR49-455 SCREW ADJUSTING - BOLT M6-1.0X10 ROUND (FT) - N/L/A
DR49-463: DR49-463 DR49463/DR49-463 BAJA MOTORSPORTS PART DR49463/DR49-463 REPLACED BY: 165-204 - NUT M6-1.0X6 FLANGE SPRING LO - N/L/A
DR49-464: DR49-464 DR49464/DR49-464 BAJA MOTORSPORTS PART DR49464/DR49-464 REPLACED BY: 125-321 > DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-467: DR49-467 DR49467/DR49-467 BAJA MOTORSPORTS PART DR49467/DR49-467 MUFFLER ASSY - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-468: DR49-468 DR49468/DR49-468 BAJA MOTORSPORTS PART DR49468/DR49-468 PROTECTOR CHAIN - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-469: DR49-469 DR49469/DR49-469 BAJA MOTORSPORTS PART DR49469/DR49-469 NUT M5-0.8X4 HEX - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-470: DR49-470 DR49470/DR49-470 BAJA MOTORSPORTS PART DR49470/DR49-470 BRACKET DRAIN TUBE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-471: DR49-471 DR49471/DR49-471 BAJA MOTORSPORTS PART DR49471/DR49-471 DECAL SET GRAPHIC AND WARNING - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-501: DR49-501 DR49501/DR49-501 BAJA MOTORSPORTS PART DR49501/DR49-501 COLLAR - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-510: DR49-510 DR49510/DR49-510 BAJA MOTORSPORTS PART DR49510/DR49-510 FRONT FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-511: DR49-511 DR49511/DR49-511 BAJA MOTORSPORTS PART DR49511/DR49-511 REAR FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-512: DR49-512 DR49512/DR49-512 BAJA MOTORSPORTS PART DR49512/DR49-512 RIGHT FUELT TANK FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-513: DR49-513 DR49513/DR49-513 BAJA MOTORSPORTS PART DR49513/DR49-513 LEFT FUEL TANK FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-514: DR49-514 DR49514/DR49-514 BAJA MOTORSPORTS PART DR49514/DR49-514 RIGHT SIDE TAIL FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-515: DR49-515 DR49515/DR49-515 BAJA MOTORSPORTS PART DR49515/DR49-515 LEFT SIDE TAIL FENDER WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49-516: DR49-516 DR49516/DR49-516 BAJA MOTORSPORTS PART DR49516/DR49-516 DECALS WHITE - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR49W: DR49W DR49W BAJA MOTORSPORTS PART DR49W L0-Dirt Runner 49cc Mini Dirt - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50: DR50 DR50 BAJA MOTORSPORTS PART DR50 LLC-Dirt Runner 50cc - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-001: DR50-001 DR50001/DR50-001 BAJA MOTORSPORTS PART DR50001/DR50-001 CYLINDER
DR50-002: DR50-002 DR50002/DR50-002 BAJA MOTORSPORTS PART DR50002/DR50-002 REPLACED BY: DR90-002 > DR70-002 - GASKET CYLINDER - N/L/A
DR50-003: DR50-003 DR50003/DR50-003 BAJA MOTORSPORTS PART DR50003/DR50-003 HEAD CYLINDER
DR50-004: DR50-004 DR50004/DR50-004 BAJA MOTORSPORTS PART DR50004/DR50-004 GUIDE INTAKE VALVE - GASKET CYLINDER - N/L/A
DR50-005: DR50-005 DR50005/DR50-005 BAJA MOTORSPORTS PART DR50005/DR50-005 GUIDE EXHAUST VALVE - GASKET CYLINDER - N/L/A
DR50-006: DR50-006 DR50006/DR50-006 BAJA MOTORSPORTS PART DR50006/DR50-006 REPLACED BY: DR90-006 > DR70-004 GASKET CYLINDER HEAD
DR50-007: DR50-007 DR50007/DR50-007 BAJA MOTORSPORTS PART DR50007/DR50-007 SPINDLE KICK STARTER - GASKET CYLINDER HEAD - N/L/A
DR50-008: DR50-008 DR50008/DR50-008 BAJA MOTORSPORTS PART DR50008/DR50-008 REPLACED BY: 125-007 - STUD BOLT M6-1.0X32 - N/L/A
DR50-009: DR50-009 DR50009/DR50-009 BAJA MOTORSPORTS PART DR50009/DR50-009 REPLACED BY: DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-010: DR50-010 DR50010/DR50-010 BAJA MOTORSPORTS PART DR50010/DR50-010 REPLACED BY: DR49-010 > DR90-010 - COLLAR 9.5MM - N/L/A
DR50-011: DR50-011 DR50011/DR50-011 BAJA MOTORSPORTS PART DR50011/DR50-011 REPLACED BY: DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR50-012: DR50-012 DR50012/DR50-012 BAJA MOTORSPORTS PART DR50012/DR50-012 REPLACED BY: DR90-012 - PIN 8 X 14 LOCATING - N/L/A
DR50-013: DR50-013 DR50013/DR50-013 BAJA MOTORSPORTS PART DR50013/DR50-013 REPLACED BY: DR70-010 > DR90-013 - RING RECTANGLE SEALING - N/L/A
DR50-014: DR50-014 DR50014/DR50-014 BAJA MOTORSPORTS PART DR50014/DR50-014 REPLACED BY: DR49-014 - WASHER M10X15X3 RUBBER PLATE - N/L/A
DR50-015: DR50-015 DR50015/DR50-015 BAJA MOTORSPORTS PART DR50015/DR50-015 REPLACED BY: DR90-015 O-RING 9X1.6
DR50-016: DR50-016 DR50016/DR50-016 BAJA MOTORSPORTS PART DR50016/DR50-016 REPLACED BY: DR90-016 RING RECTANGLE SEALING
DR50-017: DR50-017 DR50017/DR50-017 BAJA MOTORSPORTS PART DR50017/DR50-017 REPLACED BY: DR70-013 - COVER CYLINDER HEAD - N/L/A
DR50-018: DR50-018 DR50018/DR50-018 BAJA MOTORSPORTS PART DR50018/DR50-018 REPLACED BY: DR70-014 - COVER CYLINDER HEAD RIGHT - N/L/A
DR50-019: DR50-019 DR50019/DR50-019 BAJA MOTORSPORTS PART DR50019/DR50-019 REPLACED BY: DR90-019 > DR70-015 - COVER CYLINDER HEAD LEFT - N/L/A
DR50-020: DR50-020 DR50020/DR50-020 BAJA MOTORSPORTS PART DR50020/DR50-020 REPLACED BY: DR70-016 - COVER VALVE CHAMBER - N/L/A
DR50-021: DR50-021 DR50021/DR50-021 BAJA MOTORSPORTS PART DR50021/DR50-021 REPLACED BY: DR90-021 > WD90-331 - GASKET CYLINDER HEAD COVER - N/L/A
DR50-022: DR50-022 DR50022/DR50-022 BAJA MOTORSPORTS PART DR50022/DR50-022 REPLACED BY: WD90-316 - GASKET R. CYLINDER HEAD SIDE C - N/L/A
DR50-023: DR50-023 DR50023/DR50-023 BAJA MOTORSPORTS PART DR50023/DR50-023 REPLACED BY: DR90-023 > WD90-329 GASKET L. CYLINDER HEAD SIDE C
DR50-024: DR50-024 DR50024/DR50-024 BAJA MOTORSPORTS PART DR50024/DR50-024 GASKET CARBURETOR INSULATER
DR50-025: DR50-025 DR50025/DR50-025 BAJA MOTORSPORTS PART DR50025/DR50-025 REPLACED BY: DR90-025 - PIPE INTAKE - N/L/A
DR50-026: DR50-026 DR50026/DR50-026 BAJA MOTORSPORTS PART DR50026/DR50-026 REPLACED BY: DR49-143 - NUT M6-1.0X17 CAP - N/L/A
DR50-027: DR50-027 DR50027/DR50-027 BAJA MOTORSPORTS PART DR50027/DR50-027 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR50-028: DR50-028 DR50028/DR50-028 BAJA MOTORSPORTS PART DR50028/DR50-028 REPLACED BY: DR90-028 > DR70-024 - WASHER SEALING 6MM (B) - N/L/A
DR50-029: DR50-029 DR50029/DR50-029 BAJA MOTORSPORTS PART DR50029/DR50-029 REPLACED BY: 165-134 - WASHER M6X12X2 PLATE - N/L/A
DR50-030: DR50-030 DR50030/DR50-030 BAJA MOTORSPORTS PART DR50030/DR50-030 O-RING
DR50-031: DR50-031 DR50031/DR50-031 BAJA MOTORSPORTS PART DR50031/DR50-031 REPLACED BY: DR70-121 GASKET INTAKE PIPE
DR50-032: DR50-032 DR50032/DR50-032 BAJA MOTORSPORTS PART DR50032/DR50-032 REPLACED BY: DR49-032 > DR90-031 > DR70-026 O-RING 30.8-3.2
DR50-034: DR50-034 DR50034/DR50-034 BAJA MOTORSPORTS PART DR50034/DR50-034 REPLACED BY: DR90-033 - BOLT M6-1.0X110 FLANGE (PT) - N/L/A
DR50-035: DR50-035 DR50035/DR50-035 BAJA MOTORSPORTS PART DR50035/DR50-035 REPLACED BY: DB30S-190 - BOLT M6-1.0X15 FLANGE (FT) - N/L/A
DR50-036: DR50-036 DR50036/DR50-036 BAJA MOTORSPORTS PART DR50036/DR50-036 REPLACED BY: 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-037: DR50-037 DR50037/DR50-037 BAJA MOTORSPORTS PART DR50037/DR50-037 REPLACED BY: 165-185 - BOLT M6-1.0X25 FLANGE (FT) - N/L/A
DR50-038: DR50-038 DR50038/DR50-038 BAJA MOTORSPORTS PART DR50038/DR50-038 REPLACED BY: DN150-243 > B50A121 SPARK PLUG
DR50-039: DR50-039 DR50039/DR50-039 BAJA MOTORSPORTS PART DR50039/DR50-039 REPLACED BY: DR70-033 SEAL VALVE STEM GROUP
DR50-040: DR50-040 DR50040/DR50-040 BAJA MOTORSPORTS PART DR50040/DR50-040 CAMSHAFT - SEAL VALVE STEM GROUP - N/L/A
DR50-041: DR50-041 DR50041/DR50-041 BAJA MOTORSPORTS PART DR50041/DR50-041 OIL SEAL
DR50-042: DR50-042 DR50042/DR50-042 BAJA MOTORSPORTS PART DR50042/DR50-042 ARM ROCKER - SEAL VALVE STEM GROUP - N/L/A
DR50-043: DR50-043 DR50043/DR50-043 BAJA MOTORSPORTS PART DR50043/DR50-043 SHAFT ROCKER ARM - SEAL VALVE STEM GROUP - N/L/A
DR50-044: DR50-044 DR50044/DR50-044 BAJA MOTORSPORTS PART DR50044/DR50-044 VALVE INTAKE
DR50-045: DR50-045 DR50045/DR50-045 BAJA MOTORSPORTS PART DR50045/DR50-045 VALVE EXHAUST
DR50-046: DR50-046 DR50046/DR50-046 BAJA MOTORSPORTS PART DR50046/DR50-046 SPRING VALVE OUTER - SEAL VALVE STEM GROUP - N/L/A
DR50-047: DR50-047 DR50047/DR50-047 BAJA MOTORSPORTS PART DR50047/DR50-047 SPRING VALVE INNER - SEAL VALVE STEM GROUP - N/L/A
DR50-048: DR50-048 DR50048/DR50-048 BAJA MOTORSPORTS PART DR50048/DR50-048 RETAINER VALVE SPRING - SEAL VALVE STEM GROUP - N/L/A
DR50-049: DR50-049 DR50049/DR50-049 BAJA MOTORSPORTS PART DR50049/DR50-049 REPLACED BY: DR90-049 - RETAINER VAVLE SPRING OUTER - N/L/A
DR50-050: DR50-050 DR50050/DR50-050 BAJA MOTORSPORTS PART DR50050/DR50-050 REPLACED BY: DR90-050 - VAVLE COTTER - N/L/A
DR50-051: DR50-051 DR50051/DR50-051 BAJA MOTORSPORTS PART DR50051/DR50-051 SCREW ADJUSTING - VAVLE COTTER - N/L/A
DR50-052: DR50-052 DR50052/DR50-052 BAJA MOTORSPORTS PART DR50052/DR50-052 REPLACED BY: DR49-469 - NUT M5-0.8X4 HEX - N/L/A
DR50-053: DR50-053 DR50053/DR50-053 BAJA MOTORSPORTS PART DR50053/DR50-053 REPLACED BY: DR70-046 - CHAIN TIMING - N/L/A
DR50-054: DR50-054 DR50054/DR50-054 BAJA MOTORSPORTS PART DR50054/DR50-054 REPLACED BY: DR70-047 - AXLE OIL PUMP SPROCKET - N/L/A
DR50-055: DR50-055 DR50055/DR50-055 BAJA MOTORSPORTS PART DR50055/DR50-055 REPLACED BY: DR70-277 - TENSIONER TIMING CHAIN - N/L/A
DR50-056: DR50-056 DR50056/DR50-056 BAJA MOTORSPORTS PART DR50056/DR50-056 REPLACED BY: DR70-048 - ROLLER TIMING CHAIN TENSIONER - N/L/A
DR50-057: DR50-057 DR50057/DR50-057 BAJA MOTORSPORTS PART DR50057/DR50-057 REPLACED BY: DR70-049 - SPROCKET DRIVEN TIMING CHAIN - N/L/A
DR50-058: DR50-058 DR50058/DR50-058 BAJA MOTORSPORTS PART DR50058/DR50-058 REPLACED BY: DR70-050 - ROLLER TIMING CHAIN GUIDE - N/L/A
DR50-059: DR50-059 DR50059/DR50-059 BAJA MOTORSPORTS PART DR50059/DR50-059 REPLACED BY: DR90-060 - BOLT M5-0.8X12 HEX (FT) - N/L/A
DR50-060: DR50-060 DR50060/DR50-060 BAJA MOTORSPORTS PART DR50060/DR50-060 REPLACED BY: DR90-061 - WASHER M8X16X2 PLATE - N/L/A
DR50-061: DR50-061 DR50061/DR50-061 BAJA MOTORSPORTS PART DR50061/DR50-061 REPLACED BY: DR70-053 - PIN TIMING CHAIN ROLLER - N/L/A
DR50-062: DR50-062 DR50062/DR50-062 BAJA MOTORSPORTS PART DR50062/DR50-062 REPLACED BY: DR70-054 - SPROCKET OIL PUMP - N/L/A
DR50-063: DR50-063 DR50063/DR50-063 BAJA MOTORSPORTS PART DR50063/DR50-063 REPLACED BY: DR70-055 - PIVOT TIMING CHAIN TENSIONER - N/L/A
DR50-064: DR50-064 DR50064/DR50-064 BAJA MOTORSPORTS PART DR50064/DR50-064 REPLACED BY: DR70-295 - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR50-065: DR50-065 DR50065/DR50-065 BAJA MOTORSPORTS PART DR50065/DR50-065 ROD TENSIONER PUSH - ROD TENSIONER PUSH ASSEMBLY - N/L/A
DR50-067: DR50-067 DR50067/DR50-067 BAJA MOTORSPORTS PART DR50067/DR50-067 REPLACED BY: DR70-056 - WASHER M14X20X2 PLATE - N/L/A
DR50-068: DR50-068 DR50068/DR50-068 BAJA MOTORSPORTS PART DR50068/DR50-068 REPLACED BY: DR90-069 - LLC-BOLT M14-1.5X12 FLANGE (P - N/L/A
DR50-069: DR50-069 DR50069/DR50-069 BAJA MOTORSPORTS PART DR50069/DR50-069 REPLACED BY: DR90-071 > DR70-118 - COVER LEFT CRANKCASE - N/L/A
DR50-070: DR50-070 DR50070/DR50-070 BAJA MOTORSPORTS PART DR50070/DR50-070 REPLACED BY: DR90-072 > DR70-059 MAGNETO ASSY
DR50-071: DR50-071 DR50071/DR50-071 BAJA MOTORSPORTS PART DR50071/DR50-071 REPLACED BY: DR90-073 FLYWHEEL
DR50-075: DR50-075 DR50075/DR50-075 BAJA MOTORSPORTS PART DR50075/DR50-075 REPLACED BY: DR90-078 - NUT M10-1.25X11 FLANGE SPRING - N/L/A
DR50-076: DR50-076 DR50076/DR50-076 BAJA MOTORSPORTS PART DR50076/DR50-076 REPLACED BY: DR90-079 O-RING (A)
DR50-077: DR50-077 DR50077/DR50-077 BAJA MOTORSPORTS PART DR50077/DR50-077 REPLACED BY: DR90-080 OIL SEAL
DR50-078: DR50-078 DR50078/DR50-078 BAJA MOTORSPORTS PART DR50078/DR50-078 REPLACED BY: DR70-064 O-RING 6.5X1.8
DR50-079: DR50-079 DR50079/DR50-079 BAJA MOTORSPORTS PART DR50079/DR50-079 REPLACED BY: 125-321 > DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-080: DR50-080 DR50080/DR50-080 BAJA MOTORSPORTS PART DR50080/DR50-080 REPLACED BY: DR70-066 > 125-080 - BOLT M6-1.0X30 FLANGE (PT) - N/L/A
DR50-081: DR50-081 DR50081/DR50-081 BAJA MOTORSPORTS PART DR50081/DR50-081 REPLACED BY: WD90S-194 - BOLT M6-1.0X32 FLANGE (PT) - N/L/A
DR50-082: DR50-082 DR50082/DR50-082 BAJA MOTORSPORTS PART DR50082/DR50-082 PIN 8X12 DOWEL - BOLT M6-1.0X32 FLANGE (PT) - N/L/A
DR50-083: DR50-083 DR50083/DR50-083 BAJA MOTORSPORTS PART DR50083/DR50-083 CLUTCH ADJUSTING SCREW - BOLT M6-1.0X32 FLANGE (PT) - N/L/A
DR50-084: DR50-084 DR50084/DR50-084 BAJA MOTORSPORTS PART DR50084/DR50-084 CAM COMP CLUTCH - BOLT M6-1.0X32 FLANGE (PT) - N/L/A
DR50-085: DR50-085 DR50085/DR50-085 BAJA MOTORSPORTS PART DR50085/DR50-085 COVER RIGHT CRANKCASE - BOLT M6-1.0X32 FLANGE (PT) - N/L/A
DR50-086: DR50-086 DR50086/DR50-086 BAJA MOTORSPORTS PART DR50086/DR50-086 GASKET R CRANKCASE COVER
DR50-087: DR50-087 DR50087/DR50-087 BAJA MOTORSPORTS PART DR50087/DR50-087 REPLACED BY: DR90-090 - BOLT M6-1.0X40 FLANGE (PT) - N/L/A
DR50-088: DR50-088 DR50088/DR50-088 BAJA MOTORSPORTS PART DR50088/DR50-088 REPLACED BY: DR90-091 - BOLT M6-1.0X80 FLANGE (PT) - N/L/A
DR50-089: DR50-089 DR50089/DR50-089 BAJA MOTORSPORTS PART DR50089/DR50-089 REPLACED BY: WD90S-193 - BOLT M6-1.0X64 FLANGE (PT) - N/L/A
DR50-090: DR50-090 DR50090/DR50-090 BAJA MOTORSPORTS PART DR50090/DR50-090 REPLACED BY: DR90-095 - DIPSTICK - N/L/A
DR50-091: DR50-091 DR50091/DR50-091 BAJA MOTORSPORTS PART DR50091/DR50-091 O-RING 18X3
DR50-092: DR50-092 DR50092/DR50-092 BAJA MOTORSPORTS PART DR50092/DR50-092 REPLACED BY: DR90-093 - NUT M8-1.25X6 HEX - N/L/A
DR50-093: DR50-093 DR50093/DR50-093 BAJA MOTORSPORTS PART DR50093/DR50-093 WASHER 8 - NUT M8-1.25X6 HEX - N/L/A
DR50-095: DR50-095 DR50095/DR50-095 BAJA MOTORSPORTS PART DR50095/DR50-095 COVER CLUTCH END - NUT M8-1.25X6 HEX - N/L/A
DR50-096: DR50-096 DR50096/DR50-096 BAJA MOTORSPORTS PART DR50096/DR50-096 GASKET CLUTCH END COVER - NUT M8-1.25X6 HEX - N/L/A
DR50-097: DR50-097 DR50097/DR50-097 BAJA MOTORSPORTS PART DR50097/DR50-097 REPLACED BY: DR90-216 > MB200-224 BOLT M6W10 HEX FLANGE
DR50-098: DR50-098 DR50098/DR50-098 BAJA MOTORSPORTS PART DR50098/DR50-098 COLLAR - BOLT M6W10 HEX FLANGE - N/L/A
DR50-106: DR50-106 DR50106/DR50-106 BAJA MOTORSPORTS PART DR50106/DR50-106 REPLACED BY: DR70-319 - BEARING 13.5 NEEDLE - N/L/A
DR50-112: DR50-112 DR50112/DR50-112 BAJA MOTORSPORTS PART DR50112/DR50-112 Collar - BEARING 13.5 NEEDLE - N/L/A
DR50-113: DR50-113 DR50113/DR50-113 BAJA MOTORSPORTS PART DR50113/DR50-113 PLATE CLUTCH CAM - BEARING 13.5 NEEDLE - N/L/A
DR50-115: DR50-115 DR50115/DR50-115 BAJA MOTORSPORTS PART DR50115/DR50-115 GEAR PRIMARY DRIVE - BEARING 13.5 NEEDLE - N/L/A
DR50-116: DR50-116 DR50116/DR50-116 BAJA MOTORSPORTS PART DR50116/DR50-116 ROUND NUT - BEARING 13.5 NEEDLE - N/L/A
DR50-117: DR50-117 DR50117/DR50-117 BAJA MOTORSPORTS PART DR50117/DR50-117 Disc washer - BEARING 13.5 NEEDLE - N/L/A
DR50-118: DR50-118 DR50118/DR50-118 BAJA MOTORSPORTS PART DR50118/DR50-118 Thrust washer - BEARING 13.5 NEEDLE - N/L/A
DR50-120: DR50-120 DR50120/DR50-120 BAJA MOTORSPORTS PART DR50120/DR50-120 Stopper comp - BEARING 13.5 NEEDLE - N/L/A
DR50-121: DR50-121 DR50121/DR50-121 BAJA MOTORSPORTS PART DR50121/DR50-121 SCREW M5X10 (B) - BEARING 13.5 NEEDLE - N/L/A
DR50-123: DR50-123 DR50123/DR50-123 BAJA MOTORSPORTS PART DR50123/DR50-123 SPRING OIL VENT SLEEVE - BEARING 13.5 NEEDLE - N/L/A
DR50-124: DR50-124 DR50124/DR50-124 BAJA MOTORSPORTS PART DR50124/DR50-124 TUBE OIL VENT - BEARING 13.5 NEEDLE - N/L/A
DR50-125: DR50-125 DR50125/DR50-125 BAJA MOTORSPORTS PART DR50125/DR50-125 SPRING CLUTCH CAM PLATE SIDE - BEARING 13.5 NEEDLE - N/L/A
DR50-126: DR50-126 DR50126/DR50-126 BAJA MOTORSPORTS PART DR50126/DR50-126 CIRCLIP PRIMARY DRIVEN GEAR - BEARING 13.5 NEEDLE - N/L/A
DR50-127: DR50-127 DR50127/DR50-127 BAJA MOTORSPORTS PART DR50127/DR50-127 REPLACED BY: DR70-303 - CRANKCASE RIGHT - N/L/A
DR50-128: DR50-128 DR50128/DR50-128 BAJA MOTORSPORTS PART DR50128/DR50-128 REPLACED BY: DR70-206 - GASKET CRANKCASE - N/L/A
DR50-129: DR50-129 DR50129/DR50-129 BAJA MOTORSPORTS PART DR50129/DR50-129 REPLACED BY: DR70-246 CRANKCASE LEFT
DR50-130: DR50-130 DR50130/DR50-130 BAJA MOTORSPORTS PART DR50130/DR50-130 REPLACED BY: DR70-181 - PUMP OIL - N/L/A
DR50-131: DR50-131 DR50131/DR50-131 BAJA MOTORSPORTS PART DR50131/DR50-131 REPLACED BY: DR70-304 GASKET OIL PUMP
DR50-139: DR50-139 DR50139/DR50-139 BAJA MOTORSPORTS PART DR50139/DR50-139 REPLACED BY: DR70-247 - SLEEVE OIL PUMP SHAFT - N/L/A
DR50-140: DR50-140 DR50140/DR50-140 BAJA MOTORSPORTS PART DR50140/DR50-140 REPLACED BY: DR90-144 > DR70-248 - SLEEVE OIL PUMP SHAFT - N/L/A
DR50-141: DR50-141 DR50141/DR50-141 BAJA MOTORSPORTS PART DR50141/DR50-141 REPLACED BY: DR70-188 TUBE VENT
DR50-142: DR50-142 DR50142/DR50-142 BAJA MOTORSPORTS PART DR50142/DR50-142 REPLACED BY: DR70-305 - CLAMP VENT TUBE - N/L/A
DR50-143: DR50-143 DR50143/DR50-143 BAJA MOTORSPORTS PART DR50143/DR50-143 REPLACED BY: DR70-226 > DR90-148 - STUD BOLT M6-1.0X195 - N/L/A
DR50-144: DR50-144 DR50144/DR50-144 BAJA MOTORSPORTS PART DR50144/DR50-144 REPLACED BY: DR90-149 - STUD BOLT M6-1.0X188 - N/L/A
DR50-145: DR50-145 DR50145/DR50-145 BAJA MOTORSPORTS PART DR50145/DR50-145 REPLACED BY: DR90-150 > DR70-306 - WASHER - N/L/A
DR50-146: DR50-146 DR50146/DR50-146 BAJA MOTORSPORTS PART DR50146/DR50-146 REPLACED BY: DR70-250 - PIN 10x14 DOWEL - N/L/A
DR50-147: DR50-147 DR50147/DR50-147 BAJA MOTORSPORTS PART DR50147/DR50-147 REPLACED BY: DR70-251 SEAL 11.6X24X10 OIL
DR50-148: DR50-148 DR50148/DR50-148 BAJA MOTORSPORTS PART DR50148/DR50-148 REPLACED BY: DR70-252 OIL DRAIN BOLT PLUG M12x1.5
DR50-149: DR50-149 DR50149/DR50-149 BAJA MOTORSPORTS PART DR50149/DR50-149 REPLACED BY: 125-353 - BOLT M6-1.0X16 FLANGE (FT) - N/L/A
DR50-150: DR50-150 DR50150/DR50-150 BAJA MOTORSPORTS PART DR50150/DR50-150 REPLACED BY: DR90-155 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-152: DR50-152 DR50152/DR50-152 BAJA MOTORSPORTS PART DR50152/DR50-152 WASHER 5 - BOLT M6-1.0X23 HEX (FT) - N/L/A
DR50-153: DR50-153 DR50153/DR50-153 BAJA MOTORSPORTS PART DR50153/DR50-153 REPLACED BY: 165-020 - BOLT M6-1.0X50 FLANGE (PT) - N/L/A
DR50-154: DR50-154 DR50154/DR50-154 BAJA MOTORSPORTS PART DR50154/DR50-154 REPLACED BY: DR90-159 - BOLT M6-1.0X60 FLANGE (PT) - N/L/A
DR50-155: DR50-155 DR50155/DR50-155 BAJA MOTORSPORTS PART DR50155/DR50-155 BOLT M6X65 - BOLT M6-1.0X60 FLANGE (PT) - N/L/A
DR50-156: DR50-156 DR50156/DR50-156 BAJA MOTORSPORTS PART DR50156/DR50-156 RINGS PISTON
DR50-157: DR50-157 DR50157/DR50-157 BAJA MOTORSPORTS PART DR50157/DR50-157 CRANKSHAFT
DR50-158: DR50-158 DR50158/DR50-158 BAJA MOTORSPORTS PART DR50158/DR50-158 REPLACED BY: DR90-163 - PISTON - N/L/A
DR50-159: DR50-159 DR50159/DR50-159 BAJA MOTORSPORTS PART DR50159/DR50-159 REPLACED BY: DR90-164 > DR70-193 PIN PISTON
DR50-160: DR50-160 DR50160/DR50-160 BAJA MOTORSPORTS PART DR50160/DR50-160 REPLACED BY: WD90-394 CLIP PISTON PIN
DR50-163: DR50-163 DR50163/DR50-163 BAJA MOTORSPORTS PART DR50163/DR50-163 Rod connecting - CLIP PISTON PIN - N/L/A
DR50-164: DR50-164 DR50164/DR50-164 BAJA MOTORSPORTS PART DR50164/DR50-164 CRANKSHAFT RIGHT - CLIP PISTON PIN - N/L/A
DR50-165: DR50-165 DR50165/DR50-165 BAJA MOTORSPORTS PART DR50165/DR50-165 Crankshaft L. - CLIP PISTON PIN - N/L/A
DR50-166: DR50-166 DR50166/DR50-166 BAJA MOTORSPORTS PART DR50166/DR50-166 PIN CRANKSHAFT - CLIP PISTON PIN - N/L/A
DR50-167: DR50-167 DR50167/DR50-167 BAJA MOTORSPORTS PART DR50167/DR50-167 SPROCKET TIMING CHAIN - CLIP PISTON PIN - N/L/A
DR50-168: DR50-168 DR50168/DR50-168 BAJA MOTORSPORTS PART DR50168/DR50-168 KEY SEMI-CIRCLE - CLIP PISTON PIN - N/L/A
DR50-169: DR50-169 DR50169/DR50-169 BAJA MOTORSPORTS PART DR50169/DR50-169 BEARING RADIAL BALL 6304 - CLIP PISTON PIN - N/L/A
DR50-170: DR50-170 DR50170/DR50-170 BAJA MOTORSPORTS PART DR50170/DR50-170 BEARING NEEDLE - CLIP PISTON PIN - N/L/A
DR50-171: DR50-171 DR50171/DR50-171 BAJA MOTORSPORTS PART DR50171/DR50-171 REPLACED BY: DR70-321 - MAIN SHAFT TRANSMISSION ASSEMB - N/L/A
DR50-172: DR50-172 DR50172/DR50-172 BAJA MOTORSPORTS PART DR50172/DR50-172 REPLACED BY: DR70-320 > DR49-063 COUNTER SHAFT TRANSMISSION ASS
DR50-175: DR50-175 DR50175/DR50-175 BAJA MOTORSPORTS PART DR50175/DR50-175 REPLACED BY: DR70-311 - MAIN SHAFT TRANSMISSION - N/L/A
DR50-176: DR50-176 DR50176/DR50-176 BAJA MOTORSPORTS PART DR50176/DR50-176 REPLACED BY: DR70-312 - COUNTER SHAFT TRANSMISSION - N/L/A
DR50-181: DR50-181 DR50181/DR50-181 BAJA MOTORSPORTS PART DR50181/DR50-181 REPLACED BY: DR70-313 - SPROCKET DRIVE - N/L/A
DR50-182: DR50-182 DR50182/DR50-182 BAJA MOTORSPORTS PART DR50182/DR50-182 REPLACED BY: DR70-314 - PLATE FIX DRIVE SPROCKET - N/L/A
DR50-187: DR50-187 DR50187/DR50-187 BAJA MOTORSPORTS PART DR50187/DR50-187 REPLACED BY: DR90-214 - OIL SEAL 11.6X24X10 - N/L/A
DR50-188: DR50-188 DR50188/DR50-188 BAJA MOTORSPORTS PART DR50188/DR50-188 GEARSHIFT SPINDLE - OIL SEAL 11.6X24X10 - N/L/A
DR50-189: DR50-189 DR50189/DR50-189 BAJA MOTORSPORTS PART DR50189/DR50-189 REPLACED BY: DR70-316 SEAL OIL COUNTER SHAFT
DR50-190: DR50-190 DR50190/DR50-190 BAJA MOTORSPORTS PART DR50190/DR50-190 REPLACED BY: DR70-317 - BOLT M6-1.0X8 HEX (FT) - N/L/A
DR50-191: DR50-191 DR50191/DR50-191 BAJA MOTORSPORTS PART DR50191/DR50-191 REPLACED BY: DR70-318 > BA150-217 BRG BALL RADIAL 6203
DR50-192: DR50-192 DR50192/DR50-192 BAJA MOTORSPORTS PART DR50192/DR50-192 REPLACED BY: DR90-197 - FORK GEARSHIFT - N/L/A
DR50-193: DR50-193 DR50193/DR50-193 BAJA MOTORSPORTS PART DR50193/DR50-193 REPLACED BY: DR90-198 - PIN GEARSHIFT FORK GUIDE - N/L/A
DR50-194: DR50-194 DR50194/DR50-194 BAJA MOTORSPORTS PART DR50194/DR50-194 REPLACED BY: DR90-199 - CLIP GEARSHIFT FORK GUIDE PIN - N/L/A
DR50-195: DR50-195 DR50195/DR50-195 BAJA MOTORSPORTS PART DR50195/DR50-195 REPLACED BY: DR90-200 - DRUM GEARSHIFT - N/L/A
DR50-196: DR50-196 DR50196/DR50-196 BAJA MOTORSPORTS PART DR50196/DR50-196 Plate gearshift drum stopper - DRUM GEARSHIFT - N/L/A
DR50-197: DR50-197 DR50197/DR50-197 BAJA MOTORSPORTS PART DR50197/DR50-197 REPLACED BY: DR90-202 - PIN GEARSHIFT DRUM - N/L/A
DR50-198: DR50-198 DR50198/DR50-198 BAJA MOTORSPORTS PART DR50198/DR50-198 REPLACED BY: DR90-203 - STOPPER GEAR SHIFT DRUM - N/L/A
DR50-199: DR50-199 DR50199/DR50-199 BAJA MOTORSPORTS PART DR50199/DR50-199 REPLACED BY: DR90-256 - SPRING GEARSHIFT DRUM STOPPER - N/L/A
DR50-200: DR50-200 DR50200/DR50-200 BAJA MOTORSPORTS PART DR50200/DR50-200 REPLACED BY: DR90-205 - GEARSHIFT ASSEMBLY - N/L/A
DR50-201: DR50-201 DR50201/DR50-201 BAJA MOTORSPORTS PART DR50201/DR50-201 SHAFT GEARSHIFT - GEARSHIFT ASSEMBLY - N/L/A
DR50-202: DR50-202 DR50202/DR50-202 BAJA MOTORSPORTS PART DR50202/DR50-202 REPLACED BY: DR90-207 - SPRING GEARSHIFT SPINDLE - N/L/A
DR50-203: DR50-203 DR50203/DR50-203 BAJA MOTORSPORTS PART DR50203/DR50-203 REPLACED BY: DR90-208 - SPRING GEARSHIFT RETURN - N/L/A
DR50-204: DR50-204 DR50204/DR50-204 BAJA MOTORSPORTS PART DR50204/DR50-204 REPLACED BY: 165-166 - BOLT M6-1.0X12 FLANGE (FT) - N/L/A
DR50-205: DR50-205 DR50205/DR50-205 BAJA MOTORSPORTS PART DR50205/DR50-205 REPLACED BY: DR49-344 - BOLT M5-0.8X10 FLAT (FT) - N/L/A
DR50-206: DR50-206 DR50206/DR50-206 BAJA MOTORSPORTS PART DR50206/DR50-206 REPLACED BY: DR90-212 - WASHER M6X17X2 PLATE - N/L/A
DR50-207: DR50-207 DR50207/DR50-207 BAJA MOTORSPORTS PART DR50207/DR50-207 REPLACED BY: DR90-213 - PLUG RUBBER GEARSHIFT DRUM ASS - N/L/A
DR50-208: DR50-208 DR50208/DR50-208 BAJA MOTORSPORTS PART DR50208/DR50-208 REPLACED BY: DR90-187 - GEARSHIFT DRUM ASSY - N/L/A
DR50-209: DR50-209 DR50209/DR50-209 BAJA MOTORSPORTS PART DR50209/DR50-209 REPLACED BY: DR70-331 - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR50-211: DR50-211 DR50211/DR50-211 BAJA MOTORSPORTS PART DR50211/DR50-211 BOLT (A) - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR50-212: DR50-212 DR50212/DR50-212 BAJA MOTORSPORTS PART DR50212/DR50-212 BOLT (B) - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR50-213: DR50-213 DR50213/DR50-213 BAJA MOTORSPORTS PART DR50213/DR50-213 BEARING ASSEMBLY STEERING - BOLT M6-1.0X15 HEX (FT) - N/L/A
DR50-214: DR50-214 DR50214/DR50-214 BAJA MOTORSPORTS PART DR50214/DR50-214 REPLACED BY: 125-439 - NUT M8-1.25X8 FLANGE SPRING LO - N/L/A
DR50-216: DR50-216 DR50216/DR50-216 BAJA MOTORSPORTS PART DR50216/DR50-216 GEAR KICK STARTER - NUT M8-1.25X8 FLANGE SPRING LO - N/L/A
DR50-217: DR50-217 DR50217/DR50-217 BAJA MOTORSPORTS PART DR50217/DR50-217 RATCHET KICK STARTER - NUT M8-1.25X8 FLANGE SPRING LO - N/L/A
DR50-218: DR50-218 DR50218/DR50-218 BAJA MOTORSPORTS PART DR50218/DR50-218 REPLACED BY: DR90-522 - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-219: DR50-219 DR50219/DR50-219 BAJA MOTORSPORTS PART DR50219/DR50-219 SPRING KICK STARTER RATCHET - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-220: DR50-220 DR50220/DR50-220 BAJA MOTORSPORTS PART DR50220/DR50-220 RETAINER RATCHET SPRING - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-221: DR50-221 DR50221/DR50-221 BAJA MOTORSPORTS PART DR50221/DR50-221 BOLT M10-1.5X23 HEX (PT/S) - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-222: DR50-222 DR50222/DR50-222 BAJA MOTORSPORTS PART DR50222/DR50-222 SPRING KICK STARTER RETURN - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-223: DR50-223 DR50223/DR50-223 BAJA MOTORSPORTS PART DR50223/DR50-223 RETAINER KICK STARTER SPRING - KICK STARTER SHAFT ASSEMBLY - N/L/A
DR50-224: DR50-224 DR50224/DR50-224 BAJA MOTORSPORTS PART DR50224/DR50-224 REPLACED BY: 125-008 - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-226: DR50-226 DR50226/DR50-226 BAJA MOTORSPORTS PART DR50226/DR50-226 THRUST WASHER - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-227: DR50-227 DR50227/DR50-227 BAJA MOTORSPORTS PART DR50227/DR50-227 BOLT 10-1.5X40 HEX (PT) - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-228: DR50-228 DR50228/DR50-228 BAJA MOTORSPORTS PART DR50228/DR50-228 CIRCLIP (B) - BOLT M6-1.0X20 HEX (FT) - N/L/A
DR50-229: DR50-229 DR50229/DR50-229 BAJA MOTORSPORTS PART DR50229/DR50-229 REPLACED BY: DR90-232 - CARBURETOR ASSY - N/L/A
DR50-230: DR50-230 DR50230/DR50-230 BAJA MOTORSPORTS PART DR50230/DR50-230 EXHAUST FRONT
DR50-231: DR50-231 DR50231/DR50-231 BAJA MOTORSPORTS PART DR50231/DR50-231 REPLACED BY: DR90-183 > WD90-262 SEALING GASKET
DR50-232: DR50-232 DR50232/DR50-232 BAJA MOTORSPORTS PART DR50232/DR50-232 REPLACED BY: 165-204 - NUT M6-1.0X6 FLANGE SPRING LO - N/L/A
DR50-233: DR50-233 DR50233/DR50-233 BAJA MOTORSPORTS PART DR50233/DR50-233 REPLACED BY: DR90-236 - SHIELD EXHAUST PIPE - N/L/A
DR50-234: DR50-234 DR50234/DR50-234 BAJA MOTORSPORTS PART DR50234/DR50-234 REPLACED BY: DR90-237 - BOLT M5-0.8X10 ROUND (FT) - N/L/A
DR50-235: DR50-235 DR50235/DR50-235 BAJA MOTORSPORTS PART DR50235/DR50-235 REPLACED BY: DR90-238 MUFFLER REAR
DR50-236: DR50-236 DR50236/DR50-236 BAJA MOTORSPORTS PART DR50236/DR50-236 REPLACED BY: DR90-239 - PROTECTOR REAR MUFFLER - N/L/A
DR50-237: DR50-237 DR50237/DR50-237 BAJA MOTORSPORTS PART DR50237/DR50-237 REPLACED BY: DR90-240 > DR90-061 - WASHER M8X16X2 PLATE - N/L/A
DR50-238: DR50-238 DR50238/DR50-238 BAJA MOTORSPORTS PART DR50238/DR50-238 REPLACED BY: DR90-241 - WASHER M8X14X3 SPRING - N/L/A
DR50-239: DR50-239 DR50239/DR50-239 BAJA MOTORSPORTS PART DR50239/DR50-239 REPLACED BY: DR90-242 - BOLT M8-1.25X16 FLANGE (FT) - N/L/A
DR50-240: DR50-240 DR50240/DR50-240 BAJA MOTORSPORTS PART DR50240/DR50-240 REPLACED BY: WD90-172 BOLT M8X20
DR50-242: DR50-242 DR50242/DR50-242 BAJA MOTORSPORTS PART DR50242/DR50-242 REPLACED BY: 125-439 - NUT M8-1.25X8 FLANGE SPRING LO - N/L/A
DR50-243: DR50-243 DR50243/DR50-243 BAJA MOTORSPORTS PART DR50243/DR50-243 REPLACED BY: DR90-246 - WASHER M6X8X2 SPRING - N/L/A
DR50-244: DR50-244 DR50244/DR50-244 BAJA MOTORSPORTS PART DR50244/DR50-244 REPLACED BY: 165-107 > SSR200-408 > DR90-280 - WASHER M5X15X2 PLATE - N/L/A
DR50-245: DR50-245 DR50245/DR50-245 BAJA MOTORSPORTS PART DR50245/DR50-245 FRAME COMP - WASHER M5X15X2 PLATE - N/L/A
DR50-246: DR50-246 DR50246/DR50-246 BAJA MOTORSPORTS PART DR50246/DR50-246 REPLACED BY: DR90-251 - BOLT M8-1.25X120 HEX (PT) - N/L/A
DR50-247: DR50-247 DR50247/DR50-247 BAJA MOTORSPORTS PART DR50247/DR50-247 REPLACED BY: DR90-252 - BOLT M8-1.25X115 HEX (PT) - N/L/A
DR50-248: DR50-248 DR50248/DR50-248 BAJA MOTORSPORTS PART DR50248/DR50-248 REPLACED BY: 125-439 - NUT M8-1.25X8 FLANGE SPRING LO - N/L/A
DR50-249: DR50-249 DR50249/DR50-249 BAJA MOTORSPORTS PART DR50249/DR50-249 REPLACED BY: DR50-449 > 125-050 - WASHER M8X16X1 PLATE - N/L/A
DR50-252: DR50-252 DR50252/DR50-252 BAJA MOTORSPORTS PART DR50252/DR50-252 FENDER FRONT(YELLOW) - WASHER M8X16X1 PLATE - N/L/A
DR50-253: DR50-253 DR50253/DR50-253 BAJA MOTORSPORTS PART DR50253/DR50-253 REPLACED BY: DR90-248 INSULATOR WASHER
DR50-254: DR50-254 DR50254/DR50-254 BAJA MOTORSPORTS PART DR50254/DR50-254 REPLACED BY: DR90-324 - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-255: DR50-255 DR50255/DR50-255 BAJA MOTORSPORTS PART DR50255/DR50-255 SPROCKET REAR WHEEL - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-256: DR50-256 DR50256/DR50-256 BAJA MOTORSPORTS PART DR50256/DR50-256 FENDER REAR (YELLOW) - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-257: DR50-257 DR50257/DR50-257 BAJA MOTORSPORTS PART DR50257/DR50-257 WATERPROOF RUBBER - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-262: DR50-262 DR50262/DR50-262 BAJA MOTORSPORTS PART DR50262/DR50-262 PLUG DAMPER - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-263: DR50-263 DR50263/DR50-263 BAJA MOTORSPORTS PART DR50263/DR50-263 Strap - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-264: DR50-264 DR50264/DR50-264 BAJA MOTORSPORTS PART DR50264/DR50-264 COLLAR - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-265: DR50-265 DR50265/DR50-265 BAJA MOTORSPORTS PART DR50265/DR50-265 SWING ARM - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-266: DR50-266 DR50266/DR50-266 BAJA MOTORSPORTS PART DR50266/DR50-266 BUSHING - WASHER M5X20X3 RUBBER PLATE - N/L/A
DR50-267: DR50-267 DR50267/DR50-267 BAJA MOTORSPORTS PART DR50267/DR50-267 REPLACED BY: DR90-273 - COVER CHAIN PROTECTOR - N/L/A
DR50-268: DR50-268 DR50268/DR50-268 BAJA MOTORSPORTS PART DR50268/DR50-268 SHAFT REAR SWING ARM - COVER CHAIN PROTECTOR - N/L/A
DR50-269: DR50-269 DR50269/DR50-269 BAJA MOTORSPORTS PART DR50269/DR50-269 NUT M10-1.5X10 HEX CASTLE - COVER CHAIN PROTECTOR - N/L/A
DR50-270: DR50-270 DR50270/DR50-270 BAJA MOTORSPORTS PART DR50270/DR50-270 SUPPORT DRIVE CHAIN - COVER CHAIN PROTECTOR - N/L/A
DR50-271: DR50-271 DR50271/DR50-271 BAJA MOTORSPORTS PART DR50271/DR50-271 Screw M5x12 - COVER CHAIN PROTECTOR - N/L/A
DR50-272: DR50-272 DR50272/DR50-272 BAJA MOTORSPORTS PART DR50272/DR50-272 GUARD CHAIN PROTECTOR - COVER CHAIN PROTECTOR - N/L/A
DR50-273: DR50-273 DR50273/DR50-273 BAJA MOTORSPORTS PART DR50273/DR50-273 SHOCK ABSORBER REAR - COVER CHAIN PROTECTOR - N/L/A
DR50-274: DR50-274 DR50274/DR50-274 BAJA MOTORSPORTS PART DR50274/DR50-274 WASHER M6X15X1 PLATE - COVER CHAIN PROTECTOR - N/L/A
DR50-275: DR50-275 DR50275/DR50-275 BAJA MOTORSPORTS PART DR50275/DR50-275 PIN SHAFT - COVER CHAIN PROTECTOR - N/L/A
DR50-276: DR50-276 DR50276/DR50-276 BAJA MOTORSPORTS PART DR50276/DR50-276 CLAMP HOSE - COVER CHAIN PROTECTOR - N/L/A
DR50-277: DR50-277 DR50277/DR50-277 BAJA MOTORSPORTS PART DR50277/DR50-277 REPLACED BY: 165-155 - WASHER M10X20X2 PLATE - N/L/A
DR50-278: DR50-278 DR50278/DR50-278 BAJA MOTORSPORTS PART DR50278/DR50-278 REPLACED BY: DB30S-132 - PIN M2X25 COTTER - N/L/A
DR50-279: DR50-279 DR50279/DR50-279 BAJA MOTORSPORTS PART DR50279/DR50-279 ROD TORSION - PIN M2X25 COTTER - N/L/A
DR50-280: DR50-280 DR50280/DR50-280 BAJA MOTORSPORTS PART DR50280/DR50-280 SHOCK ABSORBER FRONT LEFT - PIN M2X25 COTTER - N/L/A
DR50-281: DR50-281 DR50281/DR50-281 BAJA MOTORSPORTS PART DR50281/DR50-281 SHOCK ABSORBER FRONT RIGHT - PIN M2X25 COTTER - N/L/A
DR50-282: DR50-282 DR50282/DR50-282 BAJA MOTORSPORTS PART DR50282/DR50-282 CLIP - PIN M2X25 COTTER - N/L/A
DR50-283: DR50-283 DR50283/DR50-283 BAJA MOTORSPORTS PART DR50283/DR50-283 BOLT M5-0.8X12 ROUND (FT) - PIN M2X25 COTTER - N/L/A
DR50-284: DR50-284 DR50284/DR50-284 BAJA MOTORSPORTS PART DR50284/DR50-284 REPLACED BY: DR90-280 - WASHER M5X15X2 PLATE - N/L/A
DR50-286: DR50-286 DR50286/DR50-286 BAJA MOTORSPORTS PART DR50286/DR50-286 STAND FRONT FENDER - WASHER M5X15X2 PLATE - N/L/A
DR50-287: DR50-287 DR50287/DR50-287 BAJA MOTORSPORTS PART DR50287/DR50-287 REPLACED BY: DR90-265 - BOLT M6-1.0X16 HEX (FT) - N/L/A
DR50-288: DR50-288 DR50288/DR50-288 BAJA MOTORSPORTS PART DR50288/DR50-288 REPLACED BY: SC125-167 > WD400U-104 WASHER M6X12X1 COPPER PLATE
DR50-291: DR50-291 DR50291/DR50-291 BAJA MOTORSPORTS PART DR50291/DR50-291 BEARING RACE OUTER UPPER - WASHER M6X12X1 COPPER PLATE - N/L/A
DR50-294: DR50-294 DR50294/DR50-294 BAJA MOTORSPORTS PART DR50294/DR50-294 COVER DUST PROOF - WASHER M6X12X1 COPPER PLATE - N/L/A

Built Sun Apr 20 07:03:26 2014


Product Index

All pages © 1997-2014 M-and-D.com